SEARS

REPAIR
PARTS
MANUAL

MODEL NO.
944.604330

IMPORTANT:
Read and follow
all Safety Rules
and Instructions
Before Operating
This Equipment

CRAFTSMAN

22 HP’

ELECTRIC START

46" MOWER

AUTOMATIC TRANSMISSION
LAWN TRACTOR

* The power rating as declared by the engine manufacturer is the average gross power output at the specified RPM of a typical production engine for the engine model mea-
sured using SAE Standards for engine gross power. Please refer to the engine manufacturer for details.

Sears Canada, Inc., Toronto, Ontario M5B 2B8

586651027

01.15.14 T
PRINTED IN THE U.S.A.



HOW TO USE THIS MANUAL

This manual is designed to provide the customer with a means to identify the parts on his/her tractor
when ordering repair parts. The illustrations may or may not represent the actual assemblies; therefore,
it is not recommended to use this manual as a guide to assemble or disassemble the tractor. Some
hardware and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.
The model number for your tractor can be found on the fender under the seat.
When ordering parts, always give the following information:

* Product - “Tractor”

* MODEL NUMBER - “944.604330”

 Part Number

* Part Description

TABLE OF CONTENTS

ST 07 5 | 1 O 3
I 0 N o 0 4-5
CHASSIS . R R n R 6-7
D T 8-9
L 10-11
S 8 =3 =3 2 | 12
S ] L 13
MOWER DECK .....ceeeeriiiiinisssssssnsrnnnsssss s ssssssss s s s sessssssssssssss s s s nnnas 14-15
L0 AT | 16
D] 03 I 17
ENGINE BREAKDOWN........cccciiimmmmmnnrirnnnssssssssss s ssssssssssssss s s s s sssssssss s s s nnnas 19-23
TRANSAXLE BREAKDOWN ......cooiiiiiinmnmmnmnnrnmnnssssssssss s nnssssssssssssss s snssssssnnns 24-25
SEARS SERVICE .....coiiiiieetrrrnissss s snsssssss s ssss s s sssss s s sssssssss s s nnsssssss s e sannes 26



SCHEMATIC
SCH13
| |
86 S7A g5
H 30
RELAY

TRACTOR - - MODEL NUMBER 944.604330

lc [F =
e
A [

PTO SWITCH
(MATING SIDE)

+ ‘ -
BATTERY SOLENOID
|- - T T | STARTER
RED I
O
AMMETER FUSE | | )
(OPTIONAL) | 1 BLACK
. L ______
I
SR ‘ | ELECTRIC CLUTCH |
WHITE PTO SWITCH WHITE WK
(DISENGAGED) = = — — — — =5 ! |

GRAY

I

: REVERSE SWITCH
| (NOT IN REVERSE)
I
I
I

BLACK

SEAT SWITCH

BLACK (NOT OCCUPIED)

L6 GRAY

0

T

BLUE BLACK - | JUNCTION

z ICONNECTOR = Ne - = = — = = L
s I
o
: 1 fP O
3]

| SHORTING

H | CONNECTOR
| CHASSIS
1 HARNESS o ________
N .
IGNITION | () SPARK :
_O UNIT PLUGS GAP .
(2 PLUGS ON
(OPTIONAL) TWIN CYL. ENGINES)
HOUR BLACK
METER O
; 77777777 _1 BLUE BLACK
S
POWER OUTLET
(OPTIONAL)

FUEL SHUT-OFF
SOLENOID
(IF EQUIPPED)

@

ORANGE

BROWN

REGULATOR

CHARGING SYSTEM OUTPUT
9-15 AMP DC @ 3600 RPM

STATOR

28 VOLTS AC @ 3600 RPM (REGULATOR DISCONNECTED)

BLACK

| LIGHT
1_ SWITCH _
HEADLIGHTS
—=
O, O WIRING INSULATED CLIPS e
NOTE: IF WIRING INSULATED
IGNITION SWITCH o, q, CLIPS WERE REMOVED FOR ~ NONREMOVABLE
POSITION | CIRCUIT ~ “MAKE” SERVICING OF UNIT, THEY
OFF GiAl O O SHOULD BE RE-INSTALLED TO
PROPERLY SECURE YOUR —(—
RUN/OVERRIDE| B+A1 = WIRING. REMOVABLE
RUN BAl LiA2 CHASSIS HARNESS DASH HARNESS CONNECTIONS
START B+s+ Al CONNECTOR CONNECTOR
(MATING SIDE)

3



TRACTOR - - MODEL NUMBER 944.604330

ELECTRICAL

T20S

With Charge Indicator Option

N
<
-

\
\

With 12V Outlet Option

With Service Minder Option




TRACTOR - - MODEL NUMBER 944.604330
ELECTRICAL

KEY PART

NO. NO. DESCRIPTION

1 163465 Battery

2 74760412 Bolt Hex Hd 1/4-20 unc x 3/4
8 186491 Box Battery

16 176138 Switch Interlock Push-In

21 400252 Harness Socket Light w/4152J
22 4152J Bulb Light

24 585555601 Cable Btry.

25 585555501 Cable Starter

26 175158 Fuse

27 73510400 Nut Keps Hex 1/4-20 unc

28 416588 Cable, Ground

29 401545 Switch, Seat

30 193350 Switch, Ign

33 411934 Key/Chain

34 110712X Switch Light / Reset

40 581022801 Harness Ign. Dash

41 17720408 Screw Thd Cut 1/4-20 x 1/2
42 131563 Cover, Terminal

43 192507 Solenoid

46 586161801 Gauge SRVCMNDR HRMTR
50 174652 Switch PTO

55 17060512 Screw Thdrol 5/16-18 x 3/4 TYTT
71 194276 Harness Ign. Chassis

79 175242 Bulbholder Asm. Incandescent
81 409615 Relay Harness Sealed

90 435395 Cover Terminal Battery

91 190270 Strap Btry.

99 17670412 Screw Hexwsh Thdrol 1/4-20 x 3/4
100 19091416 Washer 9/32 x 7/8 16 Ga.

102 404454 Harness Pigtail

105 407568 Switch Reverse

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTOR - - MODEL NUMBER 944.604330

CHASSIS

chassis-tex_TALON Il_1



CHASSIS

KEY PART

NO.

580485806
580354407
580485601
580485302
580484501
580910801
19111116
17060512
414878X428
73680500
17490508
4497H
581684801
416358
407590
193224X428
581857901
585238002
580663302
199535
17000612
193229X428
142432
196826
196304
400776
195227
195457
193102X428
406859

TRACTOR - - MODEL NUMBER 944.604330

DESCRIPTION

Dash

Hood

Lens LH

Grille

Lens RH

Plate engine

Washer 11/32 x 11/16 x 16 Ga.
Screw 5/16-18 x 3/4

Fender

Nut Crown lock 5/16-18

Screw Thdrol 5/16-18 x 1/2
Retainer Spring 1"

Clip Fuel Line

Screw # 10 x .750 BOS Thread
Bumper Dash

Cupholder

Bolt

Duct Heat Hood

Bracket Pivot

Shield Browning/Debris

Screw Hexwsh Thdr 3/8-16 x 3/4
Console Fuel Window

Screw Hex Wsh Hi-Lo 1/4 x 1/2
Support Tank Rear
Crossmember

Screw 10-24 x 5/8 Wshd Qdrx
Bushing Steering

Chassis

Bushing Mtg. Fender Crgo.
Dash Lower

KEY PART

NO. NO. DESCRIPTION

183 74520520 Bolt 5/16-18 x 1-1/4

189 17000512 Screw 5/16-18 x 3/4

191 580485101 Mylar Headlight/Reflective Lens RH
194 73900500 Nut Lock Hex Flange 5/16-18
195 401556X428  Plug Hole Dash 12V Adapter

196 431658 Console Asm. Deck Lift

202 580485002 C-Closeout Lwr Trm RH

203 580484802 C-Closeout Lwr Trm LH

204 580484701 Hood Top Vent

205 580843707 Assembly Corner RH

206 580843807 Assembly Corner LH

213 74760512 Bolt hex HD 5/16-18 unc x 3/4
218 580897301 Pivot Hood Assy

228 195161 Stud Fastener

235 406129 Spacer Fender

236 73930500 Nut Center Lock 5/16-18

287 17600406 Screw Hex Washead 1/4-20 x 3/8
297 580484901 Mylar Headlight/Reflective Lens LH
298 580851001 Nut Push

306 73900600 Nut Lock

335 580484602 C-Side Closeout RH

336 580484402 C-Side Closeout LH

350 445143 Clip X-Mass Tree

363 580724501 Cap Talon Grille

364 17060408 Screw

369 421756 Screw #10 x 0.500 BOS Thread

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER 944.604330

DRIVE

207

221

25 r2

drive-tex_K46

_pedal_25_|



DRIVE

KEY PART
NO. NO.

1 -
2 123583X
15 19131316
17 413678
26 199679
29 403806

33 12000001
35 583864501

42  8883R
49 72110614
50 194327
51 73900600
52 194326
56 130969
64 197865
73 74490540
80 440619
92 74760520
99 415742

116 73900500
125 17000512
143 17490508
153 4497H
159 76020412
160 169484
161 105709x
163 448275
166 429164
167 405257
170 194322
171 72110616

TRACTOR - - MODEL NUMBER 944.604330

DESCRIPTION

Transaxle, Tufftorq K46BT (426120)

(See Transaxle Breakdown.)
Key

Washer 13/32 x 13/16 x 16 Ga.
Spring, Brake

Spring Return Cruise

Rod, Brake

Ring E

Rod, Brake, Park

Cover, Foot Pedal

Bolt

Pulley Idler Flat

Lock Nut 3/8-16

Idler V-Groove

V-Belt, Drive

Shaft Asm. Pedal Brake Control
Bolt 5/16-18 x 2-1/2 Gr. 5
Strap Torque

Bolt Fin. Hex 5/16-18 unc x 1.25
Rod Asm. Bypass

Nut Lock Hex Flange 5/16-18
Screw 5/16-18 x 3/4

Screw 5/16-18 x 1/2

Retainer Spring

Pin Cotter 1/8 x 3/4

Retainer Clip

Spring, Return, Clutch

Rod Pedal Control

Nut, Push

Latch Brake Parking

Keeper Belt Centerspan

Bolt 3/8-16 unc

KEY PART
NO. NO. DESCRIPTION
183 137057 Spacer Axle

184 196439X667 Handle Parking Brake
185 72110622  Bolt

186 194321 Spacer Retainer

187 19133210 Washer

188 194323 Link Clutch Ground Drive
189 194317 Bellcrank Ground Drive

190 194318 Keeper Bellcrank Ground Drive
196 17000616 Screw 3/8-16 x 1

197 195804 Link Clutch Anti-Rotation
205 121748X Washer

206 448596 Bracket Mount Latch Cruise
207 197868 Latch Control Cruise

208 197869 Bolt Sector Control Cruise
209 199592 Rod Conrtrol Cruise

210 400980 Rocker Asm. Pedal Control

211 120183X Bearing, Nylon
213 196441X428 Knob Control Cruise

214 421263 Pad Pedal Forward

215 197301X428 Pad Pedal Reverse

216 196131 Bracket Pulley Idler

221 403187 Retainer Spring Clip Handle
222 79212010 Washer

225 403319 Keeper Belt Transaxle

226 401564 Bracket Mount Torque

227 17490512  Screw 5/16-18 x 3/4

230 188967 Washer Harden

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER 944.604330
ENGINE

29

/

SPARK ARRESTER KIT

engine-tex_bs-2cyl_94

10



TRACTOR - - MODEL NUMBER 944.604330
ENGINE

KEY PART

NO. NO. DESCRIPTION

1 - —— = Engine B&S Model No. 44R677-0026-G1
(586607601) (See engine breakdown.)

2 149723 Muffler

9 584908001 Keeper Belt Engine

11 400008 Clutch Electric

12 405097 Pulley Engine

15 438080 Tank Fuel

18 430214 Cap Fuel

20 421473X428 Control Throttle

21 416358 Screw 10 x .750 BOS Thread

28 401135 Fuel Line

29 137180 Spark Arrester Kit

37 123487X Clamp Hose

41 126197X Washer 1-1/2 OD x 15/32 ID x .250

42 10040700 Washer Lock 7/16

45 73510400 Nut Keps Hex 1/4-20 unc
62 434017 Shield Heat Muffler

69 165391 Gasket

70 581881101 Exhaust Tube LH

71 581881001 Exhaust Tube RH

79 183906 Screw 5/16-18 x .75

81 148456 Tube Drain Oil Easy

82 428287 Valve QOil Drain

84 17060620 Screw 3/8-16 x 1-1/4

85 173937 Bolt Hex 7/16-20 x 4 x Gr. 5-1.5
87 171877 Bolt 5/16-18 unc x 3/4 w/Sems
90 17000616 Screw 3/8-16 x 1.0

91 187495 Bushing

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

Engine Power Rating Information

The gross power rating for individual gas engine models is labeled in accordance with SAE (Society of Automotive En-
gineers) code J1940 (Small Engine Power & Torque Rating Procedure), and rating performance has been obtained and
corrected in accordance with SAE J1995 (Revision 2002-05). Torque values are derived at 3060 RPM; horsepower values
are derived at 3600 RPM. Actual gross engine power will be lower and is affected by, among other things, ambient operat-
ing conditions and engine-to-engine variability. Given both the wide array of products on which engines are placed and
the variety of environmental issues applicable to operating the equipment, the gas engine will not develop the rated gross
power when used in a given piece of power equipment (actual “on-site” or net power). This difference is due to a variety
of factors including, but not limited to, accessories (air cleaner, exhaust, charging, cooling, carburetor, fuel pump, etc.),
application limitations, ambient operating conditions (temperature, humidity, altitude), and engine-to-engine variability.
Due to manufacturing and capacity limitations, Briggs & Stratton may substitute an engine of higher rated power for this
Series engine.

11



TRACTOR - - MODEL NUMBER 944.604330

STEERING ASSEMBLY

-

x_TTR_23

steering-te;

12



TRACTOR - - MODEL NUMBER 944.604330

STEERING ASSEMBLY

KEY PART

NO. NO.

1 414803X428
2 436870

4 436873

5 436874

6 6266H

7 121748X

8 12000029

9 184946X667
13 121749X

14 10040600
15 73540600

16 440785
19 194729
21 437747
22 194845

26  414852X428
28 17000612
35 440770

45 19183812

51 73940800

53 188967
57 407465
58 194747
59 194748
60 73971000
61 436884
62 436885
63 17000512
64 199849
66 71020748
67 194737
68 73900700
69 199162
70 196197
80 1370H
81 436887
82 442147
85 441873
86 441872
118 406013
122 444962

DESCRIPTION

Wheel, Steering

Axle Asm., Front

Spindle Asm., LH

Spindle Asm., RH

Washer Thrust 0.75 x 1.23
Washer 25/32 x 1-5/8 x 16 Ga.
Ring, Klip #T5304-75

Cap, Spindle

Washer 25/32 x 1-1/4 x 16 Ga.
Washer, Lock 3/8

Nut, Crown Lock 3/8-24 unf
Shaft Steering (Two High Units)
Plate Steering

Adapter, Wheel Steering
Bushing, Strg. Blk

Insert, Wheel Steering

Screw 3/8-16 x 3/4

Gear, Sector Plate

Washer

Nut Hex 1/2-20 unf
WasherHardened.793x1.637x.060
Bracket Upstop

Bolt Shoulder Sector Pivot CFM
Washer Thrust Sector Steering
Nut Flange Lock 5/8-11
Draglink, LH

Draglink, RH

Screw 5/16-18 x 3/4

Retainer Clip Spring Steering
Bolt Hex Fghd 7/16-14 x 3 Serr
Bushing PM Front Axle

Nut Lock Flange 7/16-14 Gr. 5
Washer 1.5 x .505 x .118
Bracket Deck Susp. Front
Washer

Link Cross RH

Pivot Bolt

Pivot RH

Pivot LH

Bushing

Cap Gear Sector

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

13



TRACTOR - - MODEL NUMBER 944.604330

MOWER DECK

<
=
(o2}
A
°
(9}
=
o
=
x
Q
-
©
<

14



MOWER DECK
KEY PART
NO. NO.

1 448126X613
2 405507

3 405506

4 74760512
6 195186

8 193003
11 403107
13 192872
14 187281
15 110485X
19 196539
21 73680500
23 192557
24 105304X
25 197026
26 110452X
27 405357
29 131491
30 173984
31 187690
32 197473
33 400234
34 72110612
36 197379
40 73900600
46 137729
55 197249
56 199092

57 17000616

TRACTOR - - MODEL NUMBER 944.604330

DESCRIPTION

Mower Housing

Cover Mandrel LH

Cover Mandrel RH

Bolt Hex Hd 5/16-18 unc x 3/4
Arm Suspension

Bolt/Washer Asm. 7/16-20 unf
Blade Mulching

Shaft Assembly, Mandrel
Housing, Mandrel

Bearing, Ball, Mandrel

Bolt, Shoulder

Nut

Bracket, Deflector

Cap, Sleeve

Spring, Torsion, Deflector

Nut, Push

Shield, Deflector

Rod, Hinge

Screw Thdrol. Rolling Wsh. Hd.
Washer, Spacer

Pulley, Mandrel

Nut, Toplock, Flanged

Bolt Carr. Sh. 3/8-16 x 1-1/2 Gr. 5
Pulley, Idler, Flat

Nut, Lock Flg. 3/8-16 unc
Screw

Arm, Idler

Spacer, Retainer

Screw Hex Wsh. Thd. 3/8-16 x 1

15

KEY PART
NO. NO.

59 141043
68 405143
69 72140505
4898H
188606
19121414
193197
197251
195161
73900500
19131312
403149
403150
413524
74520636
152927
415598
-- 416405
-- 192870

-- 586657901

DESCRIPTION

Guard, Tuv. Idler (94)

V-Belt

Bolt

Bolt, Shoulder

Wheel, Gauge

Washer 13/32 x 7/8 x 14 Ga.
Pulley Idler

Spring Return

Stud Fastener

Nut Lock Hex Flange

Washer 13/32 x 13/16 x 12 Ga.
Baffle Center Front

Baffle Front RH

Washer 13/32 x 1 x 1/2x 11 Ga
Bolt Fin. Hex 3/8-16 x 2-1/4 Gr. 5
Screw

Port Washout

Coupling Quick Connect

Mandrel Assembly (Includes hous-
ing (Key #14), shaft assembly (Key
#13), and bearing only (Key #15)-
pulley/nut/washer and blade bolt/
washers not included.)
Replacement Mower, Complete

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTOR - - MODEL NUMBER 944.604330
SEAT ASSEMBLY

—h

seat-tex_6.5SL_3

KEY PART KEY PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 586507601 Seat 40 197661 Handle Slide Seat

2 180166 Bracket Pivot Fender 41 198200 Spring Latch Seat

3 140675 Strap, Asm Fender 43 74760612 Bolt 3/8-16 x 3/4

6 STD541437 Nut, Lock W/Ins. 3/8-16 unc 44 19133812 Washer 13/32 x 2-3/8 x 12 Ga.
7 124181X Spring, Seat Cprsn

8 171877 Bolt 5/16-18 unc x 3/4 w/Sems

10 196977 Pan, Seat

21 171852 Bolt, Shoulder 5/16-18 NOTE: All component dimensions given in U.S. inches
37 STD541431 NUt, Lock 5/16-18 unc 1inch = 25.4 mm

16



MOWER LIFT

TRACTOR - - MODEL NUMBER 944.604330

lift-tex_29

KEY PART

NO. NO.

2 422027

3 426896

7 445060X428
10 196314

87 194209

88 410710

89 19191912
90 194208

DESCRIPTION

Shaft Asm., Lift

Lever Asm., Lift RH

Grip, Lever

Spring Torsion

Pin Cotter 7/16 Bow Tie Lock
Spring Lift Assist

Washer Clear Zinc

Pin Cotter 5/16 Bow Tie Lock

17

KEY PART
NO. NO.

91 195181
97 17000612
98 195270
100 73930600
101 407003

*Key 91 may be substituted for Key 101

DESCRIPTION

Link Lift Susp Mower Rear
Screw 3/8-16 x .75

Link Lift Susp. Front Mower
Nut Centerlock 3/8-16 unc
Link Asm Lift Fxd

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



TRACTOR - - MODEL NUMBER 944.604330

DECALS
13 2 1,7 15
\ 16
3
4
X
1110
2 X,&Q 12
—
I
5 \
U
\)& - —
6
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 585767601 Decal, Hood 15 586208001 Decal, Sideskirt RH
2 585571401 Decal, Maint. Cust. 16 586208002 Decal, Sideskirt LH
3 441122 Decal, Fender 12 421534 Decal, Mower V-Belt Schematic
4 581579001 Decal, Warning 13 581894601 Decal, Steering Wheel
5 586111501 Decal, Engine -- 581724801 Decal, Bypass
6 581580001 Decal, B-Belt Schematic -- 193226X428 Pad, Footrest, LH
7 427508 Decal, RPL - - 400981X428 Pad, Footrest, RH
9 149517 Decal, Battery Warning -- 586651024 Manual, Operator's (E/F)
10 448709 Decal, Battery -- 586651027 Manual, Parts (E/F)
11 581579501 Decal, Mower Warning
WHEELS AND TIRES KEY PART
NO. NO. DESCRIPTION
1 59192 Cap, Valve, Tire
2 65139 Stem, Valve
3 106732X613  Rim Assembly, Front
4 59904 Tube, Front
5 106222X Tire, Front 15 x 6-6
6 278H Fitting, Grease
7 9040H Bearing, Flange
8 8 104757X428 Cap, Axle
9 138468 Tire, Rear 20 8-8
10 7154J Tube, Rear
11 106108X613  Rim Assembly, Rear
-- 144334 Sealant, Tire (10 oz. Tube)

wheel_art_1-vgt

18

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER 944.604330
BRIGGS ENGINE - MODEL NUMBER 44R677, TYPE NUMBER 0026-G1

[ 48 i 1036 Il 1058 | 1329 [ 1330
358 121
\ 51 @ [&
RN e
[ ° [ sg §
163 9@9 OO, 150 633 ns @
© (=] C I Q)
51A - 163 [e ~g—e~©o
OO P we we
524 ©
691 104 == 27 'Y 62— NnuA S
276 A
842 © 2768 1353 ©
105 276A
868 6

@)
1095
’ [28 ]
5 0 868 & 7 &€ 332
\ ' Q
’ 2] 70

741

[T

Tin

332

19



TRACTOR - - MODEL NUMBER 944.604330
BRIGGS ENGINE - MODEL NUMBER 44R677, TYPE NUMBER 0026-G1

125 169

654
186A] 064 » %8 47 & =)

haa ]
1128 __
150

141 231

309

510 | 1051 €

334 % 69%

20



TRACTOR - - MODEL NUMBER 944.604330
BRIGGS ENGINE - MODEL NUMBER 44R677, TYPE NUMBER 0026-G1

g 1023

847 |




27
28
29

33
34
35
36
42
45
46
48

50

51A
51B
53
54
73
74
75
95
98
104
105
108
117
117A
118

118A

121
125
130
131

PART
NO.

591695
797673
391086s
796307
796231
796232
693997
792185
690937
691108
792184
591911
793988
690946
796237
795387
694966
691053
222698s
792023
792072
792026
792073
690975
696581
796209
690976
697576
792200
694865
694865
499586
690977
792555
N/A

591784
795123
690950
690949
690951
699816
494439
698425
691056
690718
699721
694918
797410
699723
792296
842627
699457

699733

797890
796227
690993
499805

TRACTOR - - MODEL NUMBER 944.604330
BRIGGS ENGINE - MODEL NUMBER 44R677, TYPE NUMBER 0026-G1

DESCRIPTION

Cylinder Assembly
Bushing/Seal Kit (Magneto Side)
Seal-Oil (Magneto Side)
Sump-Engine

Head-Cylinder (Cylinder #1)
Head-Cylinder (Cylinder #2)
Gasket-Cylinder Head
Breather Assembly
Gasket-Breather

Screw (Breather Assembly)
Tube-Breather
Gasket-Crankcase

Screw (Cylinder Head)
Plug-Qil Drain

Crankshaft

Seal-Oil (PTO Side)

Screw (Crankcase Cover/Sump)
Flywheel

Key-Flywheel (Aluminum)
Piston Assembly (Standard)
Piston Assembly (020" Oversize)
Ring Set (Standard)

Ring Set (.020” Oversize)
Lock-Piston Pin

Pin-Piston

Rod-Connecting

Screw (Connecting Rod)
Valve-Exhaust

Valve-Intake

Spring-Valve (Intake)
Spring-Valve (Exhaust)
Keeper-Valve

Tappet-Valve

Camshaft

Short Block (Not Available At
This Printing)

Manifold-Intake
Gasket-Intake

Gasket-Intake

Gasket-Intake

Stud (Carburetor)

Screw (Intake Manifold)
Screen-Rotating

Screw (Rotating Screen)
Washer (Flywheel)

Screw (Throttle Valve)
Kit-Idle Speed

Pin-Float Hinge

Valve-Float Needle
Valve-Choke

Jet-Main (Standard) (Left Jet)
Jet-Main (Standard) (Left Jet)
Jet-Main (High Altitude) (Left
Jet) (5000/9000 Feet)
Jet-Main (High Altitude) (Right
Jet) (5000/9000 Feet)
Kit-Carburetor Overhaul
Carburetor

Valve-Throttle

Kit-Throttle Shaft

KEY
NO.

133
135
137
141
142
150
163
186
186A
186B
187

188
192
209
211
212
216
217
219
220
221
222
227
231
240
250
252
265
267
276
276A
276B
287
304
305

305A
305B

306
306A
307
307A

309
310
311
332
333
334
337
358
367
377
385
387
404
405

PART
NO.

699724
699729
690994
796228
699726
841649
691001
795985
799158
845141
791766

691108
690083
798921
691019
695238
796229
799771
793338
799772
841026
592555
798856
690718
695666
690957
794389
691024
792629
695410
690997
794271
697820
591668
691005

790690
691061

591666
796852
691003
691108

497595
690323
497608
691059
592846
691061
792015
694012
697820
690979
797409
808656
690442
697820

DESCRIPTION

Float-Carburetor

Tube-Fuel Transfer
Gasket-Float Bowl
Kit-Choke Shaft
Nozzle-Carburetor
Gasket-Nozzle

Gasket-Air Cleaner
Connector-Hose (Intake Manifold)
Connector-Hose (EVAP)
Connector-Hose (EVAP)
Line-Fuel (Cut to Required
Length)

Screw (Control Bracket)
Adjuster-Rocker Arm
Spring-Governor (Orange)
Spring-Governed Idle (No Color)
Link-Throttle

Link-Choke

Spring-Choke Return
Gear-Governor

Washer (Governor Gear)
Cup-Governor
Bracket-Control
Lever-Governor Control
Screw (Choke Valve)
Filter-Fuel
Retainer-Breather
Collector-Qil

Clamp-Casing

Screw (Casing Clamp)
Washer-Sealing (Aluminum)
Washer-Sealing (Fiber)
Washer-Sealing

Screw (Dipstick Tube)
Housing-Blower

Screw (Blower Housing)
(1/4-20x.66)

Screw (Blower Housing) (Blower
Housing to Intake Elbow)
Screw (Blower Housing)
(#8-32x.87)

Shield-Cylinder (Cylinder #2)
Shield-Cylinder (Cylinder #1)
Screw (Cylinder Shield)
Screw (Cylinder Shield)
(1/4-20x.66)

Motor-Starter

Screw (Starter Motor)
Brush Set

Nut (Flywheel)
Armature-Magneto

Screw (Magneto Armature)
Plug-Spark

Gasket Set-Engine

Screw (Wire Clip)
Key-Woodruff

Screw (Fuel Pump)
Pump-Fuel

Washer (Governor Crank)
Screw (Back Plate)



KEY
NO.

415
418
431
445
447

462
467
474
501
503
505
510
513
523
524
525
526
552
552A
562
573
601
615
616
617

633

633A
635
654
659
668
668A
672
691
697
703
718
729
741
742
750
783
789
797
798
801
802
842
847
850
851
865
868
877
883
914

PART
NO.

794903
795912
591661
593240
691003

691261
790697
592830
845907
691532
691029
696541
692024
691036
691032
691037
691108
796638
690553
690311
790444
691038
698290
691045
697891

699813

690998
66538s
690958
691029
691500
691215
690234
790574
591909
691010
690959
797454
690980
690328
796208
695708
591392
693167
697890
691283
691286
691031
499602
100106
493880s
591667
690968
790544
690970
691127

TRACTOR - - MODEL NUMBER 944.604330
BRIGGS ENGINE - MODEL NUMBER 44R677, TYPE NUMBER 0026-G1

DESCRIPTION

Plug

Plate-Carburetor
Elbow-Intake

Filter-Air Cleaner Cartridge
Screw (Air Guide Cover)
(#10-24x.43)

Washer (Starter Cable)
Knob-Air Cleaner
Alternator

Regulator

Strap-Starter

Nut (Governor Control Lever)
Drive-Starter

Clutch-Drive

Dipstick

Seal-Dipstick Tube
Tube-Dipstick

Screw (Regulator)
Bushing-Governor Crank
Bushing-Governor Crank
Screw (Governor Control Lever)
Plate-Back

Hose-Clamp (Black)
Retainer-Governor Shaft
Crank-Governor

Seal-O Ring (Intake Manifold)
(Red)

Seal-Choke/Throttle Shaft
(Choke Shaft)
Seal-Choke/Throttle Shaft
Boot-Spark Plug

Nut (Carburetor) (Serrated)
Nut (Starter Strap)

Spacer (Rotating Screen)
Spacer (Rotating Screen)
Gasket-Carburetor Plate
Seal-Governor Shaft
Screw (Drive Cap)

Clip (Fuel Line)
Pin-Locating

Clip-Wire

Gear-Timing

Retainer-E Ring

Screw (Oil Pump Cover)
Gear-Pinion
Harness-Wiring

Nut (Brush Retainer)
Screw (Rocker Arm)
Cap-Drive

Cap-End

Seal-O Ring (Dipstick Tube)
Dipstick/Tube Assembly
Sealant-Liquid
Terminal-Spark Plug
Cover-Air Guide (Valley)
Seal-Valve
Wire/Connector-Alternator
Gasket-Exhaust

Screw (Rocker Cover)

23

KEY PART

NO. NO. DESCRIPTION

918 797408 Hose-Vacuum (Rocker Cover #1)

918A 799160 Hose-Vacuum (EVAP)

929 695239 Screw (Choke Control Bracket)

943 796222 Seal-O Ring (Oil Pump Cover)
(Square Cut) (1.D. 2.48)

943A 690589 Seal-O Ring (Oil Pump Cover)

947 798779 Solenoid-Fuel

964 799159 Cap-Connector

965 796221 Cover-0il Pump

968 795120 Cover-Air Cleaner

975 796777 Bowl-Fuel

987 691000 Seal-Throttle Shaft

1005 791236 Fan-Flywheel

1012 592556 Retainer-Link

1013 690954 Nipple-Qil Filter

1017 796214 Screen-Oil Pump

1022 690971 Gasket-Rocker Cover

1023 793146 Cover-Rocker (Cylinder #1)

1023A 499600 Cover-Rocker (Cylinder #2)

1024 796220 Pump-Qil

1026 690981 Rod-Push (Exhaust) (Steel)

1026A 690982 Rod-Push (Intake) (Aluminum)

1027 795890 Filter-Oil

1029 690972 Arm-Rocker

1029A 807323 Arm-Rocker

1036 Label-Emissions (Available from
a Briggs & Stratton Authorized
Dealer)

1040 791237 Plate-Trim

1051 691265 Ring-Retaining

1058 381258TRI  Operator’s Manual

1059 698516 Kit-Screw/Washer (Alternator)

1070 592604 Screw (Flywheel Fan)

1090 691293 Retainer-Brush

1095 694013 Gasket Set-Valve

1100 791959 Pivot-Rocker Arm

1119 691183 Screw (Alternator)

1123 690987 Seal-O Ring (Solenoid Retainer)

1124 841653 Seal-O Ring (Fuel Transfer Tube)

1124A 690988 Seal-O Ring (Fuel Transfer Tube)

1126 690991 Screw (Fuel Transfer Tube)

1127 695407 Screw (Float Bowl)

1128 690990 Screw (Carburetor Nozzle)

1193 592577 Screw (Thermostat) (#10-32x.62)

1329 N/A Replacement Engine (Not
Available At This Printing)

1330 N/A Repair Manual (Not Available
At This Printing)

1353 699725 Seal-O Ring (Fuel Transfer Tube
Extension)

Carburetor Overhaul Kit Key No. 121

Engine Gasket Set Key No. 358

Valve Gasket Set Key No. 1095

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NUMBER 944.604330
TUFF TORQ TRANSAXLE - MODEL NUMBER K46BT

MODEL K46BT
7A646084180
ACTUAL PARTS IRB
MAY NOT APPEAR ©—86
AS SHOWN q
oN

&—83
&—34

V X
P\

vlv'

l\‘ 4 Y . ) |
AR T LR AR
= \\J i«f;«,) ‘\%f“ N/

24



TRACTOR - - MODEL NUMBER 944.604330
TUFF TORQ TRANSAXLE - MODEL NUMBER K46BT

KEY PART

NO. NO. DESCRIPTION

7 414395 VENT VALVE 15

8 414396 MAGNET

9 414397 MAGNET HOLDER

10 415923 PUMP SHAFT/BEARING KIT
13 414398 BYPASS LEVER

15 414399 SEALING CAP 30

16 414400 SNAP RING C 35

19 414401 O-RING 1A P10A

20 414402 SEAL TC 153507

33 414403 PUMP SHAFT (STANDARD)
34 414404 E-RING 15

35 414405 BEARING 6202C3

53 414431 CONTROL LEVER F

55 415924 WASHER 12

58 415925 ROLL PIN 6 * 40

59 415926 O-RING 1A P14

60 415927 NUT 12

72 414407 SEAL 19*32*8

76 414408 BRAKE LEVER

78 414409 BRAKE RETURN SPRING
80 414410 SPRING PIN 5*32

81 414411 0-RING 1A P12

82 414412 SPRING PIN 4 *16

83 414413 SPINE COLLAR

84 414414 PULLEY L

85 414415 FAN, BLACK

86 414416 WAVE WASHER

87 414417 SNAP RING

90 414418 SPRING PIN 3.0A *20
91 414419 OIL SEAL 16 *22*.03
95 414850 SPRING PIN 3.0A*16

96 414420 ROLL PIN 3.5*40

115 415928 SWITCH 6440-11 DELTA
116 415929 SWITCH BRACKET

117 415930 TAPPING SCREW 8 * 20

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm

25



Get it fixed, at your home or ours!

Just Call:
1-800-4-MY-HOME®
(1-800-469-4663)

24 hours a day, 7 days a week

For the repair of major brand appliances in your own home...
no matter who made it, no matter who sold it!

For your nearest Sears Parts and Service location,
to bring in products like vacuums, lawn equipment and electronics.

For Sears Parts & Service, to order the replacement parts,
accessories and owner's manuals that you need to do-it-yourself.

www.sears.ca

To purchase or inquire about a Sears Maintenance Agreement, call:

1-800-361-6665
9 am.—11p.m. Mon. — Fri., EST, 9 a.m. — 4 p.m. Sat.

Pour service en francais:
1-800-LE-FOYER"°

(1-800-533-6937)
www.sears.ca

SEARS

HomeCentral™

® / ™ Trademarks of Sears Brands Management Corporation used under license by Sears Canada
MDb Marque déposée / ¢ Marque de commerce de Sears Brands Management Corporation utilisée en vertu d’'une licence de Sears Canada

26



9¢

epeue) sieag Aq asusdl| Jepun pasn uonelodio) Juswabeue|y spuelg sIEaS JO SyIewWapel] \y, / ®
epeue) s1eag ap 9oUadl| BUN,P NUBA U 89s||iin uolelodio) Juswaebeue|y spuelg SIeag ap 82IaWWod ap anble ,, / 99sodop anbiey g

PJJUS)IWIOH

WL

SIS

BJ'SJe9S MMM

(£991-691-008- 1)
@3INOH-AN--008-1
:ys!1jbu3 ul 821AI8S 104

Ipawes 8| Yy 9| & Y 6 8p (INH) IpaipusA ne jpunjnp y gz e y 6 ap
G999-19€-008- |
:Ne zeauoyds|o] ‘sieag ual}alius,p JeJuod un Ins
Sluswaublesual sep Jepuewsp NO J8}8Yde JNod

BJ°SJeas MMM

‘suoljesedal S8 8WBW-SNOA J18N}o8y8 Inod sinbal suoloNJisulLp sjenuew
18 S8.110SS820k ‘@bueydal ap s8o91d SO JOPUBWIWOD 8p Ulje SIeas
uanaJjua,| ap 1o sadald sap adIAI8g Np suoydg|sl ap "ou 9| 84}lBUUOD IN0d

‘sanbiuo.oa|o s|iasedde no uozeb e sesnapuo] ‘sinajelidse sap
anb s|a1 sunpoud sap Jslele,| € Jeyiodde p ulye syooud snid | sieas
ud11aJ1ud,| 9p 19 S923ld sap 991AI8S Np JUsWade|dws,| 811/BUUOD N0

jlue||ie1ep 8| no eolqe} 8 aodwi nad “** 3|191WLIOP SJ)10A B
senbiew sapuelb sp siebewswoios|o s|iaiedde sap uoleledsl e| Jnod

aulewss Jed sinol 7 “nol Jed sainay 2

(££69-€€5-008-})

+dJA04-37-008-}
:ne zauoydo|a|

i181]81e,| B no 8[101Wop e ‘Jasedas a|-salie



14

ww $‘gg = 8donod |-- 'n-"3 sednod us seguuop
Juos uesodwod ap suolsuawip S8 seno] :JNOHVYINIY

02 x8 SIA 0S6GLY  ZLH

Inaidnuisiu| ep woddng 6265ty 911
V113a F-0pP9 Jnerdniieiu 826Gty Ghh
Ot » '€ ©|Buidg,| Jeinoy ozrviy 96

91 x» B0'¢ 1Buidy,| uipuog 0S8viy 6

€0 22 « 91 18Yoed 8| Jo|iny 6LvvLy 16
02 » e0'¢ o|buide,| ipuog 8Ivviy 06
juswanbe|d 9| Jauuosg yARZ4R%7 /8
8j|epuoy alvviy 98

Jlou Unare|uap Slyvly S8

Jalnod vivviy 8

auide,p |09 civviy €8

9l x ¥ ©|Buidg,| ipuog vy 28

2ld el nesuue-Q FibpLy 18

2€ x G 9lbuidy,| sipuog Olvvly 08
sdwajurid ap Jnojal 9| Jaulsi 60vY LT 8/
urew e uialy ap Jaine 8ovviy 92

8 x 2€ x 61 1Ue||808 L0vvLy 2L
ginos3 /265y 09

v1d Y1 nesuue-O 926GLy 65

0t « 9 o|Buidy,| Jo|noy GZeSly  8S

2|1 8||epuoy v26SLly G5

SPUBWIIOD B JBIAST K54 AR 2N e
€92029 buneesg Sobviy  G€

G| nesuue-3 vovviy  vE

piepuelg) 8iqly,| sedwod eovviy €€
L0GESL 2L 1ue||90S Zovviy 02

e0ld B} nesuue-Q oYLy 61

G O neauug,| Jenbe|n 00b¥Iy 91

0€ 1ue||80s enenbse) 66EVLy G

18A8) 8| Jelnes g86erLy €I

uanulew sp essnOJ_L/anJVJ JedLUOd €2c6S 1Y oL
JuBWIE-810d LBEV LY 6

ewry 96EV LY ]

G| unpuo) GBEY LY .

NOILdIHOS3a 3031d 434

3a 3a

ON 'ON

199vX 3713AO0I 3d 'ON - .OHOL44N1. NOISSINSNVHL
0€€Y09°'Y6 3T4AOI 3Ad OHIANNN - - HN31LOVHL



ve

HTHAOW dINANHLOVXH
JHAINASHIdAYE SVd INHANAd
AN SNOILLVELSOTII SAT

081780979V L
L9y I TIAONW

199%X 37340 3d "ON - .DHOL144NL1. NOISSINSNVHL
0€€Y09'vY6 3T14AOIN 3Ad OHANNN - - HNILOVHL



ww $‘gg = 8onod |-- 'N-"3 sednod us saguuop
Juos Juesodwod ap suolsuswip s8] seino] :INOHVINIH

LSl Jod ea
S60} 19d ed
8G€ 'J9d od

0-1UIOM 8p Neauuy
|[onuew o| zasedoy

abueyoai ap Inalo

SIA

(1nareunqued ap 28q) SIA

Inanol4 ap 8An) ‘SIA

(ueingued ap s9||Iq Sop 10AUSl) SIA
0-UIOf 8P Neauuy

(ueinqued ap

S9||Iq SOp 10AUS) O-JUIOf 8P NBBUUY
0-1UIOM 8p Neauuy

inayeusayy ‘siA

utel4 e 8bi| ‘1ond

adednog np sainjuier) ‘9oxi4
9S50.q 9p 41019y

IN81OI\ NP JUBJOA 8p JNS]B|IIUBA ‘SIA
(nsyeussyly) ||9PUOH/SIA ‘nar
Inayesado,| ap [enuew a7

dipap

a1qi|inby,p 1eid

(uonens % sbbug osuone Inap
-uanai un Jed juino4) apoanbns,p nap
Jalpueeg ap selg

Jalpuereg ap selg

8liny e a1l

abiL

ulel4 e abi|

8|iny,p adwod

lalpueleg ap ainjeiaAnod

Jlaloueleg ap ainjeiaAnoD)

laioueleg ap alnjelaAno) ‘ainjules)
ajiny,p edwod ap uelog
8|inH-uojawel\ ap a.yig

Jioyouly

IN81O|\ NP JUBJOA 8p JNaje|llUsSA
aoues

-sind ap apuBWIWOD-JUION 8p SXY
Inajeingien ap aAny

JIY-14ANOY ap juedeossaq

NOILdIHOS3a

Gc/669
VIN
VIN

115265

066069

2L0¥569

166069

"ON JnajeingJed ap UOISIASI 8p nap
"ON 8AJeA ap ainjiuieb ap sjquiesug
"ON Jnajow ap ainjuseb ep ejquesul

€G¢E1
oeel
6cel
€611
8¢tl1
x4t
9kl

886069VVClL

€991v8
/86069
€81169
656162
€10769
€6¢169
09265
916869
141862 18¢
G9¢ 169
LECI6L

Vel
€chl
6LEL
00FI
G601
0601
0401
6501
8G01
[Re{0)8
ovol

9e01

€2€.08V6201

¢.6069
068562

6201
Lc0l

2¢86069V9c01

186069
0cco6.

9201
¥c0l

009661 V€SO

o 1€6.
126069
¥1296.
56069
966269
9¢cl6.

000169
127961
0c1s6.

303Id
aa
ON

€c0l
¢c0l
L10}
€101
clol
G001

/86
G.6
896

43y
aa
‘ON

4

a|InH-J1AN0Y ap adwod
Inajosuuo)-neadey)
jueIngJen-aploud|oS

(epiny,p adwod

8p 9INHBANOD) O-JUIO BP NEauUy
(epiny,p edwod

8p 8INUBANOD) O-JUIO 8P NEauuy
(euigoq

9p dpuBWWOD dp dsayjudaied) SIA
apIA-aubI

(Ina1ngIno ap 8inNPdAN0D) BpIA-aubIT
Jaloueeg ap ainieIaAno) ‘SIA
juswaddeyos,p ainjulen
Inajeusa)|y-Inajoauuo)/|i4
adednog ‘angyouelg,p julop
(31[BA) J1-11IANOD 8P BpINY
abewn|ie,p aibnog ‘aulog
apinbri-onsey

a|iny,p abessd

-way ap abner 1o agn| sep ajqwasu]
aleyouelg,p ‘enbuol juior
aINJUoO\

zasinpuo)-neadey)

Jaloueeg ap ainieIaAno) ‘sIA
(9sS04q Bp 4101941Y) NOIOT
abe|jgen-sreusey

uoubid-assalp

(81InH-1uAN0D 8p adwod) ‘SIA

3 ue anbeg

uonngusiqg sp 8ssalin

lI4-8yeiby

wswaoe|dw3 ap sjidnon

ajelby

abeuiqogay ap INdJ0N ‘SIA
INauJaAnoLy) np axe,p julopr
Jnajeingien-ainjulen) ap lejd
apuewwo) ap uoddng ‘asiojaiug
apuewwo) ap uoddng ‘esiojaiug
noJo3

(JnereInge)) noioj

abewn|ie,p aibnog ap spno)
uol|jided / Jauels ap aiqiy ap abais
uol|ided / Jouels ap alquy ap abalg
(esud ep ainingny) o-ulor 8p neauuy
InajenBoay np s|joAIue
inaye|nboy ap 81qly ‘Byoeny
neAn| ap abelisg ap spug

aJaule u3-reld

Inaje|nbay ap JaInaT ap SIA
Inareinbay np ajjl@Alue ‘8jjinoQg
Inayenbay np a|jAIUBy ‘B]IiInog

NOILdIHOS3d

lcc96.
651662
6..861

685069
2cc96.

6€2569
091661
80v.6.
/21169
026069
Y¥506.
896069
1299169
S088E6Y
901001}

209661
L€0169
98¢169
€82169
068169
291€69
c6E16S
804669
80296/
82£069
086069
YSv.6.
656069
010169
606169
¥.G06.
¥€2069
Glele9
005169
6¢0169
856069
S$8€599
866069
€18669
16869
Sv0169
062869
8€0169
Y06,
L1€069
€55069
8€9961

303Id
3a
ON

G96
796
VA4S

VEV6
€6

626
V816
816
V16
€88
1.8
898
G98
168
0S8

L¥8
[474°]
c08
108
861
6.
681
€81
052
472
37
6c.
81
€0
169
169
cl9
V899
899
6599
59
Ge9
veE9
€9
Z19
919
S19
109
€.9
c9s
VeSS
css

434
aa
‘ON

19-9200 IdAL 3A 'ON ‘229HYY 373IAOIN 3A "ON - .NOLLVHLS ® SHOIHE. HNILON
0€€Y09°'Y6 3T4AOI 3Ad OHIANNN - - HN31LOVHL



SIA

a|Iny,p abessiidway ap agn|
a|iny,p abes

-slidway ep aqn| ‘9ugyouEl,p Julor
a|iny,p abessiidway op abnep
zasinpuo)-abeheiqug
Inaiewa-aiinpuo)

Inayeinbay ap JainaT ap noto]
Inairewag-a104n0)H

Inajenboy

Inajeuwsa)y

Iny-uoinog ap wedessq
(dnaLrewsp ep 8|qe)) 8||8pucy
SIA

IIy-a1314 ap juedeogp ap ayonoue)
asud ap apno)

Inajeingien-ield

(11010108 /81NBANOD) BSLId

SIA

Inaye|nbay ap JaineT ap ajjepuoy
9ousss] e adwod

(eousss3 e adwod) SIA

810

SIA

IN81O|\ 8p ainjulex) e| ap nap
abewn|e,p aibnog

ojaubely ap ainjewly ap SIA
oleube| ap ainjewly

JUBJOA 9P N0I0]

9SS0.q ap o|quasuy]

abeuiqogay ap INdJ0 ‘SIA
abeuiqogay op Jnasewsq

SIA

SIA

alpuljAD ap Jnajosioid

alpuljAD ep Jnajosloid

SIA

(esud

ap 9pnod ne ueabo| Inaje|uaA) SIA
audnos ap Janiog ‘H SIA
au|¥NoS ap Janiog

a|iny,p abner ap aqnL ap SIA
8j|puoy

8jjpuoy

abejoyoe-a|jopuoy

(eddojonus,p apuLg) SIA
addojanua p apug

9[INH-IN8108]|0D

prejjiusy-l01Ruy

weingqien-alli4

(eUIgOg Bp BABA) SIA

Inaje|nbay ap JainaT np s|quiasul
InajeingJse) np yoddng
InaulaAnon-asse|

Inajenboy ap assalA ap ajjepuoy
Inaje|nbay ‘essaln

Inojal 8] zenu}sqQ-Hossay
ZzoanJ1sqQ-ual

aouessind ap apuBWWOD-UaI
(ana)

-noD aunony) 1Boy-Hossay nusey
Inale|nboy ‘Mossay

obe|boy ap Jaoueleg

|011u0D ap uoddng ‘sIA

aouass ‘neAnp
Inajosuuo)-nednp

(as1id ap apnon) Jnsyosuuo)-neAn|

NOILdIHOS3d

801169
280169

¢c0169
9€0169
20269
75969
6c0169
ces169
206518
0€8¢69
16906.
19¢169
€00169
0v2c€6S
199169
cl6S6.
€0676.
028469
¢ 069
959808
60v.6.
626069
0c8.69
cov69
G10c6.
190169
9¥8¢69
650169
809.61
€2€069
G6S.61
801169
€00169
258961
999169
190169

06906.
G00169
899169
028169
LL2V6L
/66069
01569
6c9c6.
720169
68€Y6.
/56069
999669
812069
968861
GGGC6S
9¢01v8
cLL66L
8€€€6.
1,266.
6¢c96.
862469

610169
126862
€80069
801169
99/16.
I 1Gy8
851661

303Id
3a
ON

9¢S
Gcs

1£4°]
€cs
€1g
0lS
S0S
€09
L0S

L9%
4214
VA44
Shv
LEY
2187
Sy
j£10) 4
14017
/8¢
G8¢
YA
19¢
8G¢

Le
60¢
c6l
88l
/81
q981
Vo8l

434
aa
"ON

(44

(eInH

-neAn] ep ulelq) Jnajosuuo)-neinp
ally & aJjl4 ap ainjulen
29g-ainjuien

Inajeingien-oag

axe,| zanssqQ-nar

Inayo|4 np ainjuser)

20oU8ss9,p agnL

Inajeingie) ap Jnanoj4 ap ‘su3j
aouessind ap apuUBLIWOD 8p dXy-nap
zer) sop apuewwo) ap adednog
Inajeingien

Inajeingien ap nap

ANBPIH

SINEH 8PNy ‘N8I

pJepuels ‘ens|oIn

PJepuels ‘ensjoIn

Jopels e adednog

a||Inbiy ap adednog

INano|4 ap aisiurey) ap axy

SPIA B 8SS8UA 8p nar

Zer) sap apuewwo) ap

adednog ap abejuol\ ap swas e SIA
a||9puoy

SIA

jijelol uelog

(esud ap apno)) SIA

(inareINQUE)) Seug

UOISSIWPE,P 8pN0Y 8p ainjuien
UOoISSIWPE,P 8pN0D 8p ainjuien)
UOISSIWPE,P 8pN0Y 8p ainjuien
asud ap apno)

HUnoy 2019

awe) ap abeusaibug

adednog e Jlossnod

adednos e apinn

yswaddeyog p adednog ap Hossoy
uoissiwpe,p adednog ap LoSsaYy
uoissiwpe,p adednog
swaddeyos,p adednog

8||alg 8p SIA

9||8lg | 8p s|quiesuy

uolsid ap axy

uolsid ap axe,| 8p NOLIBA

S0 ,020°0 ‘uoisid ap sjuswbeg ‘nap
‘PI1S ‘uolsid op suswbag sap nap
SO ,020°0 ‘uoisid np ajquiasug
pJepuels ‘uoisid nNp ajquiasug
JUBIOA 8P 31D

ojoubepy juejon

swag e oeg ap abeuo ap SIA
(O.Ld 9190) angyouelp p enbeg
uinbalga|In

a|iny,p abuepip ap uoyonog
aIpullhD op 8191 8p SIA
Jnajow-Jaue) np ainjules)
piejlusy op eqnL

SIA

pJejiual ap ainyuien

pJe|jlusl ap 99|quIassy

aIpullAD ap 818 B| 9p ainjulen
aIpullAD op 818 L

aIpullhD ap o1 L

Inajo-abuepin ap Jaue)
(o1oubelN 9109) SH9YdURIE P Snbeg
(o1eubey 9190) @1pullAD op 8jiInog
aipullAD np sjquiasug

NOILdIHOS3a

G8696.
100169
6v91v8
92¢.669
822961
766069
6¢.669
2,669
G08661
€66069
12296.L
068261
€€.669
/S¥669
129¢v8
96¢c6.
€2.669
0lvi6L
816169
12,669

81,069
960169
G21869
6EVV6Y
918669
1G6069
616069
056069
€2156.
¥8/16G
VIN
GGGc6.
226069
986661
G98¥69
G98Y69
00cc6.
9/6/69
926069
602961
185969
G26069
€.0¢6.
92¢0c6.
¢l0c6.
€20c6.
$869¢cc
€50169
996169
/8€96.
,8296.L
96069
886€6.
L1616S
¥81¢6.
801169
2€6069
G81c6L
,66€69
2€2c96.
1€296.
£20€96.
S98016€
€29/61
G69169

3031d
3a
ON

—ANMNOTOWLNOD

43y
aa
"ON

19-9200 3dAL 3A "ON ‘229H¥Y 373AON 3A "ON - ,NOLLVHLS ® SDDIHG. HNILOW
0€€Y09'vY6 3T14AOIN 3Ad OHANNN - - HNILOVHL



(14

‘ [t8

@119
© Q als
L
898
)
& %
K = =

19-9200 IdAL 3A 'ON ‘229HYY 373IAOIN 3A "ON - .NOLLVHLS ® SHOIHE. HNILON
0€€Y09°'Y6 3T4AOI 3Ad OHIANNN - - HN31LOVHL



0c

£69

& 19t % %

[

@“
é o ot
& o ~B B o

s e
&l B B\ B €l
e Lo 1¥6
K32
OOOOO @
OO wis LI
VLI o
[N
M §ozu Al
G@O@O |
o o € vzl
28
sel [1T €€9 i
E m l-ﬂ—l—e—']
8 @i so v
6] =
Lo S o igg |l
L She
QO s6
o€l S S ol
556 €L H
- . " 8TlL
z 2 . Ea
€S /—\/‘\
“ 8ly
B vso 7 v9%6  [vosl

SCL

19-9200 3dAL 3A 'ON ‘2294¥Y 373AON 3A "ON - .,NOLLVHLS ® SDOIHL. HNILOW
0€€Y09'vY6 3T14AOIN 3Ad OHANNN - - HNILOVHL



[433

M!llll}lﬂ\ll\llmmﬂ‘ L

D LLg

@s I ]
&
(=]

& tee

61

© YT soL
© gseL 89/7 © ]
N 9/t
5

ea il - = U9 i, o2 = 0l 169
© ¥Ts

@ il VEE9 6®6 6o~

o) © 6.~ 9 €91l

@ gtll ) oSl quQo

] [<] [®)

Lzl a5t
0g€L [ 62€L | 8501 Il 9€01. i 8

19-9200 IdAL 3A 'ON ‘229HYY 373IAOIN 3A "ON - .NOLLVHLS ® SHOIHE. HNILON
0€€Y09°'Y6 3T4AOI 3Ad OHIANNN - - HN31LOVHL




ww $‘gg = 8onod |-- ‘n-'3 saonod us saguuop
1uos juesodwod ap suoisuswIp s8] s8N0l :JNOHVINTY

(leanL zo o1] 70¢

ap aqgny) naud ap aloyoUEIY P JUIOP
aJiaule ajuel e| op abejquassy
aJalle Jle e aiquey)

8-8 X 0g 8Jalie naud

(Juawelnas

ainaliglue anoy) naissa,| ap neadeyn
a11919]|09 € Jalled

Inassreln

0-0'9 X G| Jnaugiue naud
aInaugiue Jle e alquey)
ainauoue ajuel e| ap abejquessy
adednos np neAnj.

naud np adednos ap neadey)

NOILdIHOS3d

(sreduei /sre|buy)

abueyoay aQ sa991d 8 |anuey
(sreduei /sre|buy)

InajelsodQ;] op [enuep

ao ‘peld-esoday

D9 ‘pald-esoday

aluewooledsaqd

uonoalig 8q We|oA hQ 8luewo9ed9qd
aleplozad

-Bl] 9104IN0Y €7 8 dluBWO09BI9[J
D9 [el9le] neauued N( dluewoo[eddq
a9 [eJd1e] Neauued N aluewWo9e29qd

NOILdIHOS3d

4"

< —

8l

16A- L e []9AYM

vesryL - '
€19X80190L L1
resi. ol
8918E L 6 g ,
8ZYXLSLH0L 8 6 G
HOY06 £ “
H8.Z 9 ol ’
X22290} g
v066S ¥
€19X2EL90} €
BELSY ¢
26165 L
3031d H3d
3@ 3a
ON 'ON S34IL ANV ST133HM
JuswassIpane,(
8snapuo| 8( SIUBWOD[E9(] 10S6/G18S LI
120169986  -- ale)eg B 8Q 9IUBWO00E29Q 60/8v%  OL
eleneg B
v20169986 - - aQ uosiod/1ebueq aQ eluewodfesaq L1G6 L 6
82rX18600Y - - 8IUBWO0[B9(Q 80G/2y L
82¥X922E61 -- 8epozad
108v2L18G - - -Bl| 9101IN0Y BT 8Q SIUBWOD[E29(Q 10008S18S 9
109v6818S €l INBJON NQ SIUBWOO[EI9( 10SLLI98S S
JUSWIBSSILOAR, (] SIUBWIO00[E29Q 1006.G18S ¥
vesizy 2l alle,] Qq 81UBWOD[E29Q Z2lby €
200802985 9l alUBWO9[29(Q lOvL.GS8S 2
100802985 Gl jode) nQ alueWOd[ESq 109292585 !
3031d H3d NOILdIHOS3a 3031d d3H
3@ 3a 30 3a
ON 'ON ON 'ON
9&(‘\
\ L
: 6
oL 1
€
9l AN
st b2 el
S3INVINODTVO3d

0€€Y09'vY6 3T4AOI 3A OHIANNN - - HN31LOVHL



Ll

ww t‘Gg = 8onod |-- ‘N-"3 seonod us seguuop

= 91/G enpus} 8||1dnoY 8026} 06
1uos Juesodwod ap suoisuBWIP sa| S8INOL :INDHVINIYH ‘L gL X9L/E-| X ZE/LL 9ljepuoy ZlL6L6L6L 68
abens| np Lossey OL0Ly 88
s|qeisnle sed abens)| ap ab11 €000 101 91/, enpusy 8|jidnon 602v6} /8
no.o3 0090€6€2 001 uoIsSIO] 8p Hossey v1€96L Ol
lueAe uoisuadsns np abens| ap abi] 0/2S61 86 laine| np egublod 82¥X090Gtt .
¥/€ X 91-8/€ SIA Z2L9000L} /6 (@ D) ebens| ap Jsine 968921 €
(5°D) ebens| ap abiL I81S6L 16 aiqle,| ep s|quiesug 12022Y 2
NOILdIHOS3a 3031d 434 NOILdIHOS3a 3031d 434
3a 3a 3a 3a
ON 'ON ON 'ON
16 484 ©p "ON 98AE 9nisqgns <Is
elas 0| JoY op "ON 9|qissod }s8,Dx T~

IIE:? . 62 XY
k
‘.
'.
‘.
|

3ISN3ANOL V1 3d IOVATT
0€€Y09°'Y6 3T14AOIN 3Ad OHIANNN - - HN31OVHL



ww $‘Gg = 9anod |-- ‘N-"3 s8onod ua seguuop
JU0s Juesodwod ap suoisuswWIp S8| seInol :INOHVYINIY

"Bl 2l X 8/€ ¢ X 2€/E | dl|epuoy zigeel6l b
/€ X 91-8/€ uojnog ZL909.v. &b

1enboj np possay 00286} ¥

obais np juessi|b ssubiod 19961 OV
NOILdIHOS3A 3031d d434

aa 3a

ON 'ON

9l

81-91/G N0I09-8.u0D LePIPSALS L€

81-91/G uojnog gs8lLLL e

abais np nesuued 1/696+ O}

/€ X oun g1-91/S uojnog L/8LLL 8

abais np uoissaidwod ap Lossay X18L¥2L /
91-8/€ UasUI 8||opuOJ I9AB N0IO9-8IU0D /S¥1¥SALS 9
abals op poddng G/90v | €

jond op poddng 991081 2

abalg 109205985 b

NOILdIHOS3a 3031d 434

3a 3a

ON 'ON

€ 71SS9 xel-jess

393IS NA IT9NISN3
0€€Y09'vY6 3T14AOIN 3Ad OHANNN - - HNILOVHL



"Wuw $'Gg = 9onod | -- 'N-"3 seonod us seguuop
1uos jJuesodwiod ap suolsuswWIp 3| SAIN0L :INOHVINIH

Jerojdwo) ‘usw

-aoe|dwal ap uozeb e asnapuo] e 106259985 --
('1njoul sed au 9|j@puoI/UOINOG ‘BUE)
18 9|]opuoi/noidg/alnod -(G| 194 ap
"ON) Juawajlnas Jaled 18 ‘(g "1o4 op
"ON) 8g.e s|quiasus ‘(¢7| 421 8p "ON)

181310q 1Njou|) upUBW NP B|quIasug 0,826} -

apide. np Jusawa|dnodde,p 18108UU0D) GOY9 LY --
adnoo

ap neaje|d np abeae| ap piodoey 86SSLy 2ve

SIA /26est e

S "1eQ ¥/1-¢ X 91-8/¢ uojnog 9€90eSv. 0ve

BL LL X /L X L XZE/EL 9||dpuoy vcecly  00¢

‘a’D WUeAe UosIoD 0sieoy 661

JUBAR 8J]UBD 8p UOSIO|D 67LE0r 861

“er gk X9lL/el X2gg/E 8lvpuoy clLELELBL /61

uiai} noJo3 005006€. 681

ayoeny 191696+ 88}

leddes ap possay IG2L6L Lyl

[ediound uoisus} ap a1nod /6161 GPl

"Bl 1 X 8/2-8/¢ 8l|opuoy Viviclel 611

anoJ ep yoddng 909881 LI

uojnog H868Y 9L1L

8/G X 81-91/G uojnog G0S0vicL 69

a[eplozadeJ; 81041N0D eviGor 89

NOILdIHOS3a 3031d 434

3d 3da

‘ON 'ON

Sl

Ina10830.d
L X 91-8/€ SIA

as1030.J3ug

Inapual-19jeb np seig

8/S X 02-¥/} SIA

oun 91-g/€ UIdJ} NoJo]

MVHY 0G5t ‘uoisuel ep elnod
G 18D ¢/1-} X 91-8/¢ uojnog
noJog

ulpuep np ainod

as10j0.43ug

saulwe] sig|l} B SIA

aJgiureyo e abi

ableyoap ap InajoseQ

uoJo8 ulel4

uoIsio} ap JossayY

uoyouew ap neadey)
Inajosyop np poddng

oun g1-91/G JueLIas-0Ine N0J0]
swalneds e uojnog

ULPUB NP S9J|Ig B jJuswajnoy
uupuewWw np Japen

aqJe,| ap ajqwesu]

awe| e| ap abe|ied

jun og

-91// 8||lspuoy/uojnog np sjquiesul
uoisuadsns ap seig

¥/€ X0un g|-9|/g uojnog

‘d’D 8INJBAN0D 8P ULIPUB
£)'0 8INUBANOD 8P ULIPUBIA
asnapuo} ap Janiog

NOILdIHOS3a

(401848 6S
9190004} PAS]
¢6066 1 9g
61vcl61 Gg
6cL.E} 9
009006€L (014
6.E.61 9¢€
clo0tieL 143
€200t €e
€Lv.61 43
069.81} 1€
786EL 1 (01
LevLEL 6¢
pAS1 (0} 4 yx4
XcSv0lL+ 9¢
9¢0.6} 14
XPY0€S0 + e
1GG¢c6} €c
00S089€.L le
6€£S596 | 6}
XS8¥0L 1 Gl
182/81} Vi
c¢l8¢c61 el
L01LE0Y LI
€00€6+ 8
98166} 9
clS09.LY.L 14
90GS0Y >
L0SS0Y c
€19X9cI8v¥y 8
3031d 434
3a 3a

‘'ON 'ON

3ISN3ANOL 3A H31HVD
0€€Y09°'Y6 3T4AOI 3Ad OHIANNN - - HN31LOVHL



vi

dyxer 9v

¥4 6¢ pal

3dSN3ANOL 3a H31HVO

0€€Y09'vY6 3T14AOIN 3Ad OHANNN - - HNILOVHL



€l

ww $‘Gg = 9onod |-- ‘N-"3 seonod ua seguuop
1UOS JUBS0dWOo9 8p SuoIsUBWIP S8| s8N0l :INOHVINIY

neadey)

18UISSN0D

("o'0) 100

(@) 1ond

10n1d ap uojnog

(‘@) uer

a||epuoy

asnapuo} ap uoisuadsns np uoddng
811 XG0S X G’} 8||spuoy

G '1eD v -9/ 818.9||0d NOID9-8.1U0D
18UISSN0D

€ X11-91/, uoinog

anualal ap Jal||0D

P/€ X 8L-91/G SIA

("@ D) uonoauip ep &b

('"©0) uondauip ap abiL

| 1-8/G ©11949]|00 N0J29-813U0D
a||apuoy

uojnog

voddng

090" X LE9'L X €6/ 8||spuoy
jun 0g-g/| noiox

"Bl 2l X 8/€-¢ X 91/6 8|lspuoy
aluap awsiuedaw ap anbe|d
Y/€ X 91-8/€ SIA

uol0alIp 8p JUB|OA Np neadey)
9||inoQ

uonoaIp 8p JUB|OA Np Jnajeidepy
uoioalp ap anbeld

uonoalIp ap algly

jun $g-8/¢ noiox

8/€ 8llspuoy

B 9L X t/L-1 X 2E/Ge Sllepuoy
aJiqJe,p 99sn} ap neadeyn
G/-¥0ES 1 # onuslal 8p neauuy
"Bl 91 X 8/G-| X gg/Se 9llepuoy
l8lled

(-q-D) euqure,p 9Ny

('9°0) aique,p 99snd

naissa,p abejquiassy

UOI103.Ip 8P JUB|OA

NOILdIHOS3a

[4¢[si 444
€10901
[A]8 44
€.81vY
Lylevy
/889¢Y
HOZEL
61961
291661
00£006€L
LELV61
8%.020}.
67866 1
¢1S000Z1
G889¢EY
¥889¢€Y
000}.6€L
8v.¥61
YAZA42t
S9v.0v
/96881
0080¥6EL
c18€8161
040tV
21900041
82V XcS8v v
Sv8Y6 1
Lv/IEY
6S.V61
G8L0vY
0090¥S€L
00907001
X6vllcl
L99X9v678 1
620000¢
X8vLich
H992¢9
¥/.89¢€Y
€.89¢
0489¢Y
8cvXE08Y LY

303Id
3a
ON

(44
8L
98
a8
c8
I8
08
0.
69
89
29
99
¥9
€9
29
19
09
69
8g
YAS]
€S
LS
114

NOILO34HIA V1 3a IT9INISN3
0€€Y09°'Y6 3T4AOI 3Ad OHIANNN - - HN31LOVHL



cl

Bulleals

€2 Hll XoH

NOILO34HIA V1 3a IT9INISNT

0€€Y09'vY6 3T14AOIN 3Ad OHANNN - - HNILOVHL

7

N



L

-uessind snid unajow un Jed ajopojy 99 Jaoe|dwal ap 8|qndadsns 18 uonens
% sbbug ‘sesnwi| ay0eded ap 18 uoiedlIge) 9P SUOSIE) SBP IN0d "841Nk,| B JNajow un,p suoljeleA 18 (spnule ‘eupiwny ‘einjesodwal)
UOIIeSI|IIN P SalUBIqUE SUOI}PUOD ‘UoHes||iiN,P Salwl| ‘(*018 ‘©ousasse e adwod Unajeingied QuawassIplolya. ‘uolssiwpe ‘Quawaddeyod
“re e a41j1}) S8410SS822€ :(AIENWI| UOU 81sI|) anb sj8) ‘sinajoe} ap alquiou puelb un Jed anbijdxa,s aoualoyip ane) *(«dus Ins» 9|99
no apau aouessind) aJginoued aulydoew aun Ins dluow 1S9 [1,nb sio) sun anbiiogy} souessind es sed addojaAgp au 8ouUaSSss e INad)
-ow 9] anb nad as |1 ‘sjuswadinba sap jJuswauuoouoy) Ne sa|qedljdde xnejuswauuoIIAUS SawWd|qoid p 8Iquiou Np 18 SoSI|iN JUOoS
sInajow sou sa||anbsa) uns saulyoew ap a1aueA apuelb el ap nual aldwo) "aJine,| B JNdjoW un,p SUOIIEIIBA SBP 18 JUBWAUUOIIOUO) ap
SUOIIIPUOD SBp 8sned B Juswwelou a|qie} snid 8119 inad Jnajow np 8||9a. aniq aouessind 7 "UIW/11009€E dp aseq e| Jns aouessind ap
$9|[99 18 UIW/11090€E Bp 8Seq | INS $89|ndJed JUos 8|dnod ap sIndjeA sa7 *(S0-200g UOISIARI) G661 JVS Uojes saabliod 18 senusiqo
919 o0 sanbuoay) seouewlopad s9| 19 (s19auibug aAnowolny Jo A19190S) JvS | ap (sinajow syied sap 8/dnod np 18 aouessind e
ap [N2Jed ap ainpadoid) Q6 LI 9POD Ne JUSWSWIO0D danbipul 1s8 8ousssa e Jnajow ap 8|9pojy anbeyd Jnod ainug souessind e

Jnajow np anbuiogy) aouessind ] JurUIBOUOD SUOIEWLIOU|

‘ww $‘gg =9onod | - - 'nN-"3,p @onod us
S99UUOP JUOS JUBSOdWOD 8P SUOISUBWIP S8|S8IN0] :INOHVINIY

9J|inog S6v.81 L6
0’} X9L-8/€ SIA 9190004} 06
¥/€ X oun g1-91/G uojnog 1/8LL1 /8
G'L-G 1D X ¥ X 02-91/. uojnog LE6ELL g8
P/L-1 X 91-8/€ SIA 0290901 8
adednog 1828cY a8
neAnj 9S8y 18
L X8L-91/G SIA 906€8 | 6.
("@ o) wewaddeyog,p aqny. 100188185 I
('"9°D) wswaddeyoy,p aqnL 10L18818S 0/
ainjuien L6ESIL 69
XNaIoUd|IS NP Inajeyo-aled LLOVEY 29
oun 0g-v/1 no.io3 00¥01LGEL 14
91/, ®||epuoy 00£0%001 A%
0S¢’ X Al ¢¢/Sk X aQ ¢/L-| slepuoy X./61921 L
sa|qixa}4 XxneAny unod abeuias ap Ja1jj0D X.8¥€2 1 LE
S9||9oung - ated ap nap 08L.E1L 62
90U8SS9,p BINPUOD GELIOY 8¢
0S. X0l SIA 8GE9LY le
Ina|buens,| 10 zeb sep spuewwon (YA S TAARAY 0c
aouasse,p neadey) 1 AX01%4 8i
9oUaSS9,p JIONISSOY 0808¢cY Sl
Jnajow np a1nod /6050% cl
anbLyos|g ebeleiquig 800001 [N
Jnajow np 81041N02 Np apJer) 100806185 6
XNaIou9|IS gclevl 4
(unajow np juednqe} np sed9id s8| zapuewwo)) (10920998S)
19-9200-2.94¥ 8l9pow 8p 'ON S@d IN8lo -— == 3
NOILdIHOSs3a 3031d 434
3a 3a
ON 'ON

0€€Y09°'Y6 3T4AOI 3Ad OHIANNN - - HN31LOVHL

dN3LON



1]

¥6 |Aoz-sq xol-aulbus

S3TT3ONILI-VHVd

d1LV11NdVv4 LN3INdINO3

/

6¢

LE~-Q

i ¥4

0€€Y09'vY6 3T14AOIN 3Ad OHANNN - - HNILOVHL

dN3LON



ww $‘Gg = 9anod |-- ‘N-"3 seonod us sagu
-uop uos juesodwod ap suoisuawip s8] s8N0 :JNOHVINTIY

a|jepuoy
P/€ X 8L-91/G SIA

voddng

aplen

al|apuoy

yossay

Inapusai-1eieb np ainod

99sJanUal ajepad

Juene,| SI9A 9jepad

9J31S1040 9P U0INO(Q 8| ZBPUBLIWOD
uojAu us jJuswanoy

alepad ap s|qwasug

poY 9J9ISI0J0 B| ZOpUBWIWOD
8J9IS|0.0 B| ZOpUBWWOD-Uo|Nog
9J31S1040 8P NOJISA 8] ZOPUBWIWOD
yoddng

al|epuoy

ual| ep abeheiqua,p UolElOI-IIUY

L X 91-8/€ SIA

aplen

Jaloueeq ap [0S e spuBWIWOD)
abeAelque,p uai

al|lepuoy

9SI0}8.3U8,p JI01QIY

uojnog

ulew e ulaJy ap aaublod

axy

NOILdIHOS3a

/96881
clS06v.L
Y95 1 0Y
61E€E0Y
010clc6L
/81E0Y
LE1L961
82X 0.6}
€9¢lcty
8crX 1961
X€8L0Ct
086001
c6966 1
698.61
898/61
9698YY
X8vLICh
08561
9190004}
81EV6 1
L1EV61
€Cer6 1
0lceclel
LcEv61
¢c90t el
L99X6EV96 |
LS0.€1

3031d
aa
ON

80¢
20¢
90¢
S0¢
6}
96}
06}
68}
88|
/81
98I
a8l
81
€8l

43y
aa
‘ON

oun 9g|-g/g uojnog 9190ktesL LI
apJen ccev6l 041
urew e utel4 PASTA=10) ARAC]
no.io3 yoleey 991
aepad ap apuewwod ap abi] G/e8vy €91
Hossay X60.S0} 19l
anpus} aj1dnon ¥8¥69L 091
v/e x 8/1 8b1L Z2l0209. 65t
Hossay H.l6¥Y €SI
Z/k X 8L-91/G SIA 80S06¢v.LL €Vl
Y/€ X 81-91/S SIA Z2lS000LL S2lt
81-91/G noio3 00S006€L  9t1
abil ZrlSly 66
GZ'| X dun 81-91/G uojnog 02S09.¥. 26
9|dno9 ap a104N0YH 61907 08
G '1ed g/1-¢ X 81-91/g uojnog 0¥S06¥v.L €L
axy G98/61 ¥9
a[eplozadel; 81041N0D 6960€ | 9g
Jnspusl-isen 9cer6 | cs
91-8/¢ noio3 009006€Z 1S
Inapusi-181eb np ainod 12ev61 0§
uojnog 71901 1eL 6v
a[epad e| ap 8InPaAno) He888 44
juswauuoe)s ap utaiy np abi| L0G¥98€8S  G€E
3 us enbeg 1000002 ce
uiaJy np abi| 908€0Y 6¢
Hossay 6,966 9¢
Hossay 8/9¢€IY L1
Bl 91 X 91/€L X gE/E L dllepuoy 9IELEL6I Sl
310 X€8SET I 4
(‘uoissiwsuel| aq s|reoq se zoAop)
(02192v) 189¥M bioyny ‘uoissiwsuel] - b
NOILdIHOS3da 303ld 434
3a 3a
ON 'ON
IN3IN3INIVHLINT

0€€Y09°'Y6 3T4AOI 3Ad OHIANNN - - HN31LOVHL



9vM Xel-eAlp

4

21 G2 [epa

LIN3IWINIVHLNS

v

7

N

0€€Y09'vY6 3T14AOIN 3Ad OHANNN - - HNILOVHL



ww ‘g = 9onod |-- ‘N-"3 seonod ua seguuop
1UOS JuBS0dWOo9 8p SuoISUBWIP S8| s8N0l :JNOHVINIY

00S°0 X O }# SIA

SIA

neadey)

aould

) [eI91e] 8]0I89AN0D

an [elgre| 8|918AN0D

noJog

noio3

99 9inus/aseyd

8/€ X 02-¥/1 SIA

81-91/g noioq

a|le, 1 o oslolenug

uous] Y ayoeny

10des np 10A1d np 8jqwiasu]
/€ x oun 81-91/g uojnog
7 a|bue,p s|quiasu]

an o|buep s|quasug
alusA

7 ainalgjul ainyused aja1aAN0D
an ainaugul ainjuseb ajoiaAN0)
8|0SU0D Bp 8|quiasu]
uoyonog

81-91/g noioy

ao alnua/areyd

/€ X 81-91/S SIA

NOILLdIHOS3a

9G.Icv
8077090.1
10S1¢2089
eV ISy
c0v¥8108S
c09¥8108S
009006€2
100158089
106787085
901009. |
00S0€6€L
621901
191661
10€.6808S
¢1S09.v.
£,08€1808S
£20.£¥8089
104181089
c08¥8108S
¢0058%089
8591€EY
82¥X98G 0¥
00S006€L
101681089
¢1S0004 1

3031d
aa
ON

69€
9€
€9¢€
0s€e
9ee
Gee
90¢€
86¢
L6¢
/8¢
9¢g¢
154
8¢¢
8l¢
€le
90¢
S0¢c
¥0¢
€0¢
c0¢
96|
S61
Y61
161
68}

43y

‘ON

P/L-1 X 81-91/G uojnog
Jnauiayul plog ap nesjgel
18UISSN0D

sisseyn

18UISSN0D)

8/G X ¥2-01 SIA
JuBswas|ol}ajus,q 999ld
yoddng

S/ XP/L SIA
eingie) aQ a1oua
¥/€ X 91-8/€ SIA
Inaoseq

yoddng

uonesijeue)

uojnog

19]9q06-a110d
sooyD-aled

0GL X 0L #SIA

aould

.1 enueley e Hossay
2/L X 8L-91/G SIA
81-91/5 noio

Sl

P/€ X 81-91/G SIA

"Bl 91 X9/ X 2g/L} 8liepuoy

Inajow ap apanbeld
ao ejueT
alpueen

9O 8lue]

jode)

plog e nesjgeL

NOILdIHOS3d

0cS0csy.L
658901
8cvXc01€E6}
LSvS61
122cs61
922007
70€96 1
9¢8961
ceverl
8cvX6cce6 |
21900041
GEG66 1
20€€9908S
2¢008€2¢S89
106258189
8ciXvcce6!
065201
8GE91Y
1081891859
H.6vY
80S061.L 1
005089¢€.
821 X818V I
¢1S090L1
9LLLLLIGE
108016089
10S¥8¥089
2¢0€981089
109498¥08S9
L0v¥SE089
908481089

303Id
3a
ON

SILNIFONI/SISSYHO
0€€Y09°'Y6 3T4AOI 3Ad OHIANNN - - HN31LOVHL



L1l NOTVL Xal-sisseys

S3LNITONI/SISSYHO
0€€Y09'vY6 3T14AOIN 3Ad OHANNN - - HNILOVHL



wuw t‘gg = #onod |-- ‘n-'3 saonod us seguuop
JU0s Juesodwod ap suoisuswWIp s8] SN0l :JNOHVINIY

JNasIaAU| 89G.0% <Ol
9ssa.] op sleuleH vS0r 20l

"Br 91 X 8/L X 2€/6 8||Iepuoy 9116061 001
¥/€ X 02-¥/L SIA 202921 66

aleneq ap a|bueg 042061 16

auv)eq 8p duI0g NP 8]2IBAN0YD g6eseY 06
sleuleH 919601 18

a|nodwe,p 1urINOD 8p aslid [4Z47A" 6L
abewn|ie,p sieuiey 9/2v61 L.

/€ X 81-91/G SIA 21S090.1 GG

0O.1d Jnaydnuau] 2G9vLL 0S

8JreloH Jneydwo) 108191989 14
aploud|0S L0Gc6 | 197

auJoq ap 9]24aAN0YD €9G1LEL A%

2/L X 02/ SIA 80%702..L} (874

abewn|jep sreureH 108220l8S  OF

saleyd sap Jnaydnuaiu] X2L20LL %
auleyn/alD YEBL LY €€

abewn|ie,p Jnaydniaiu| 0SeE6 1 0¢
abais ap Jnajdnuisiu| SvS1Io0r 62

8|9e0 88G911 8¢

oun Og-/} noiog 00¥015€L lc

a|qisny 8GIS.I 9¢

«S°LL "er 9 8|qep [Rojejejeiefeieie; 14

.8 8lleneg 8p 8|qed 109GS5G8S e
a|nodwy resiLy 44

rgs 1y einodwe,p 1ueInod ap asud ap sieuseH 25200v 12
Inaydnuayu| 8€19L 9l

aleneq ap oeyg L6198 8

¥/€ X dun 0g-t/| uojnog 2L09.v.L 4
slisned S9veE9 L 3

NOILdIHOS3A 3031d 434

3a 3a

ON 'ON

3NO0IYLO313
0€€Y09°'Y6 3T4AOI 3Ad OHIANNN - - HN31LOVHL



uondo,| sa1nay,p INa)eoIpul,| 99AY

“e0l
uondo,| alloINXd AZ| 29AY

\

\

\

abueyo ap aLB)E] B 8p JNSJedIpu| 98AY

4-S0¢L

3NOIYLO313

7

N

0€€Y09'vY6 3T14AOIN 3Ad OHANNN - - HNILOVHL



€

(3AIS DNILVIN)

SNOLLOANNOD YOLDANNOD YOLDANNOD lv+s+d LdviS
ANYVH HSVA ANYVH SISSVH (44! 1v+d NOY
SNOLLOINNO NI SSANYVH HS Vi SSANYVH SISSVHD o
————
—O— MNOA TINDTS ATIAIOUd — T e T R
OL GE["[F[V‘_LSNI‘HH 44 d'TNOHS O d VL. 1inoih | NoLLISOd
SNOLLDINNOD 3653 iy \ Ot AN ST > o g ——
ATdVAONTI-NON ALV INSNI DNTIIM AT ALON HOLIMS NOILINDI
I SdI'TD AALVTINSNI ONI™MIM 0 g
| e—
SIHDITAVAH
THOLIMS !
LHOIT !

Movid NMOUE

(@4LOENNODSIA YOLYINOTY) W 009€ @) OV SLTOA 8T

ADNVIO

asd
AOLVINOHY @ (@3ddinod 4D
AIONTTOS
J40-LAHS TANd

AOLVLS

Y 009€ @ DA dINV S1-6
1NdLNO WALSAS DNIDIVHD

(TVNOILLdO)
LATLNO YIMOd

!
AOVId @O an1d

(HAIS ONILYIN)
HOLIMS OLd

AdVId

AALAN
MOV O MNOH (I” V[I
(SANIONA “TAD NIML (TVNOILdO) 0
NO SDNTd 7) )
dvO SON'1d
: . MAVIS () NOILINDI O— H[I _E[[I D[I
® N
777777777777777777777 SSANVH |
SISSVHD
YOLDANNOD | ® O @ AV
ONIINOHS ‘
d/ ! g 0¢ H
O ! e
! E
e Bl 2 N AOLDANNOD | §| 98 VLS 98
NOLLONNOf ! E Sovia T H — H
|
A L8
AVAD 97 —

(@d1dndd0 LON) Sovia
HOLIMS LVAS

MOovId

HOLIMS dSYdAHYT

|
|
|
(ASYFATI NI LON) :
|
|

, W@navaad) | L
| VIE/HOLNTO,
1
AVHD \/ | :
! |
| 1
! O
|
| L
‘ A e (@gOVONISIAQ)
XM s HOLIMS OLd ALIHA
| HOLNTD ONMLOATE ! f “
|
,,,,,,,,,,,,, |
I (TVNOILJO)
: ¥V \ | asnd MALINNY
L asy
e O [los=—0\ o™ —<(p
! !
ydraves 0 s oo o -
AIONHT10S AMALLYE
- ‘ +
€IHOS
7

0€€Y09°'Y6 3T4AOI 3Ad OHIANNN - - HN31LOVHL



g SHYAS. 30 NaLLILLNG
g HOLOW 30 STIVL30 S31 ZIAOA
gt NOISSINSNVEL 30 STIVL3Q S31 ZIAOA
| e et S ——
O, SN3ANOL Y1 30 35YAT
G | e e e e SNEaNOL 30 HALHYS
S, 25315 NQ I1ANESN3
S, NOLLOIHIG Y1 30 T1ENSNS
S, HNILON
g e e e e INSWINIVHLNS
e e e S3LNIZONT/SISSYHO
S, I
e ——

S3d3I1VIN 3ad 319V1L

9991d e| 8p uonduose .
9031d ©| 8p 0JoWNN .
«0€EV09'YY6,, - ITIAON NA OHIANNN .

||HnHJ.OVHJ.u - Jinpoid ®
:SJUBAINS sluswaublasual s8| sinolnoy zauuop ‘ebueyoal ap sadsld sep zepuewwod SNOA anbsioT

-oBols 8] sSnossap ‘a|ie,| NS BISANOJ} 8S }INpoid NP 8jopoW 8p 0JsWNU 7
Jal|noied 8j9pow ap 0Jawnu un e Jnajoel) enbey)

‘uoneoiuapl,| Jayjoe; Jnod apuelb
sn|d 1se 8aJ4juoW BLIBSSIA B “INajoel) 8J10A ap abejuowsp nojle abejuow 8| suep apinb un swwod
|[enuew 89 sed zas||In,N "918yde zaAe SnoA anb ajopow 9| Juawaloexs Jajuasaidal sed juaanad au
suoinjelisn|I se -abueyoal ap sed91d S9| JopuBWWOD 8P UI0Sa( B 3||19/|I puenb Jnajoell np S8ayd
-e1op op so9291d sep uoneoIIudpI,P SUsAow S8| D9AB JUBID 9| JIUINO} Jnod SUISSapP 919 B |anuew 89

TANNVIN 3O H3SI11LN LNJININOD



Elav )L(QY L30vxuacw\n /201G998G

g8d¢ gSIN oLleluQ ‘ojuolo] ‘ouj ‘epeue) sieas

's|lejap s8] snoj Jnod Jnajow np juenblgey} ne Jauodal 88 Inajow np ainiq souessind e| Jnod JyS Sewlou s9| Ul oW Jnajow ap
Ind e

0]as 9.ns
ajopow 9| 1nod adA} uononpoud ap Jnajow unp (ayoads uiw/iy us swibas un e) suuaiow ainiq aouessind e| 18 Jndjow np juenblqgey o] Jed agnbipul s[eulWOU SoUESSIN

3SNO013d 3d HN3ILOVHL
INOILVINOLNY

(‘fOd 9%) WD 211 3@ 3SNIANOL
3NOIYLI3 13 IOVHHVINIA
JND¢ee

Juawadinbg 199

19SI|IIN,P JUBAR 34

NUWSLiBu]| | ik
® so)no} }o 1ojdwa,p

apow 3| ZAAINS 19
zasI :9juenoduwyi

0EEV09' V6
373dOW
30 OHINNN

JONVHOIH
3d s3031d
30 13NNV

SIS




